


Page 2 of 66 
Permit No. WA0037061 

TABLE OF CONTENTS 

TABLE OF CONTENTS ............................................................................................................................ 2 

SUMMARY OF PERMIT REPORT SUBMITT ALS ............................................................................. 5 

SPECIAL CONDITIONS ........................................................................................................................... 6 

Sl. DISCHARGE LIMITS ..................................................................................................................... 6 
A. Effluent Limits .................................................................................................................... 6 
[...]
APPENDIX C--GLOSSARY ...................................................................................................................... 43 

APPENDIX D--TECHNICAL CALCULATIONS .................................................................................... 50 

APPENDIX E--RESPONSE TO COMMENTS ......................................................................................... 54 

Table 1 General Facility Information ........................................................................................................... 2 

Table 2 Ambient Background Data .............................................................................................................. 6 

Table 3 Wastewater Influent Characterization ........................................................................................... 10 

Table 4 Wastewater Effluent Characterization ........................................................................................... 11 

3/10/17 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NPDES PERMIT WA0037061 

Table 5 Violations/Permit Triggers ............................................................................................................ 14 

Table 6 Permit Submittals .......................................................................................................................... 15 

Table 7 Design Criteria for the Budd Inlet WWTP .................................................................................... 11 

Table 8 Technology-based Limits .............................................................................................................. 12 

Table 9 Technology-based Mass Limits .................................................................................................... 18 

Table 10 Critical Conditions Used to Model the Discharge ....................................................................... 23 

Table 11 Marine Aquatic Life Uses and Associated Criteria ..................................................................... 20 

Table 12 Recreational Uses ........................................................................................................................ 21 

Table 13 Dilution Factors (DF) .................................................................................................................. 22 

Table 14 Comparison of Previous and Proposed Effluent Limits .............................................................. 28 

Table 15 Accredited Parameters ................................................................................................................. 31 

Figure 1 Facility Location Map .................................................................................................................... 3 

Figure 2 Dilution Necessary to Meet Criteria at Edge of Mixing Zone ...................................................... 31 

3/10/17 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NP DES PERMIT WA0037061 

I. INTRODUCTION 

The Federal Clean Water Act (FCWA, 1972, and later amendments in 1977, 1981, and 1987) established 
water quality goals for the navigable (surface) waters of the United States. One mechanism for achieving 
the goals of the Clean Water Act is the National Pollutant Discharge Elimination System (NPDES), 
administered by the federal Environmental Protection Agency (EPA). The EPA authorized the state of 
Washington to manage the NPDES permit program in our state. Our state legislature accepted the 
delegation and assigned the power and duty for conducting NPDES permitting and enforcement to the 
Department of Ecology (Ecology). The Legislature defined Ecology's Ecology authority and obligations 
for the wastewater discharge permit program in 90.48 Revised Code of Washington (RCW). 

The following regulations apply to domestic wastewater NPDES permits: 

• Procedures Ecology follows for issuing NPDES permits [ chapter 173-220 Washington 
Administrative Code (WAC)] 

• Technical criteria for discharges from municipal wastewater treatment facilities (chapter 173-221 
WAC) 

• Water Quality Criteria for Surface Waters (chapter 173-201A WAC) 

• Water Quality Criteria for Groundwaters (chapter 173-200 WAC) 

• Whole Effluent Toxicity Testing and Limits (chapter 173-205 WAC) 

• Sediment Management Standards ( chapter 173-204 WAC) 

• Submission of Plans and Reports for Construction of Wastewater Facilities (chapter 173-240 WAC) 

The following additional regulations apply to communities operating collection systems with Combined 
Sewer Overflows: 

• Submission of Plans and Reports for Construction and Operation of Combined Sewer Overflow 
Reduction Facilities ( chapter 173-245 WAC) 

• US EPA CSO Control Policy (59 FR 18688) 

These rules require any treatment facility owner/operator to obtain an NPDES permit before discharging 
wastewater to state waters. They also help define the basis for limits on each discharge and for requirements 
imposed by the permit. 

Under the NPDES permit program and in response to a complete and accepted permit application, Ecology 
must prepare a draft permit and accompanying fact sheet, and make them available for public review before 
final issuance. Ecology must also publish an announcement (public notice) telling people where they can 
read the draft permit, and where to send their comments, during a period of thirty days (WAC 173-220-
050). (See Appendix A-Public Involvement Information for more detail about the public notice and 
comment procedures.) After the public comment period ends, Ecology may make changes to the draft 
NPDES permit in response to comment(s). Ecology will summarize the responses to comments and any 
changes to the permit in Appendix E. 

3/10/17 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NP DES PERMIT WA0037061 

II. BACKGROUND INFORMATION 

Table 1 - General Facility Information 

Facility Information 

Applicant LOTT Clean Water Alliance 

Budd Inlet Wastewater Treatment Plant 
Facility Name and Address 500 Adams Street Northeast 

Olympia, WA 98501 

Contact at Facility 
Name: Laurie Pierce 
Telephone#: 360-664-2333 

Name: Michael Strub, P.E. 
Title: Executive Director 

Responsible Official Address: 500 Adams Street Northeast 
Olympia, WA 

Telephone#: 360-664-2333 

Type of Treatment Activated Sludge/ Advanced Treatment 

Facility Location Latitude: 47.048977 
(NAD83/WGS84 Reference Datum) Longitude: -122.89883 7 

Discharge Waterbody Name and Location 
Budd Inlet 
Latitude: 47.05941 N 

(NAD83/WGS84 Reference Datum) 
Longitude: -122.9064 

Permit Status 

Effective Date of Previous Permit October 1, 2011 

Application for Permit Renewal Submittal Date March 1, 2016 

Date of Ecology Acceptance of Application March 24, 2016 

Inspection Status 

Date of Last Non-sampling Inspection November 3, 2016 

3/10/17 2 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NP DES PERMIT WA0037061 

Figure 1 - Facility Location Map 

3/10/17 3 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NP DES PERMIT WA0037061 

A. 

3/10/17 

Facility Description 

History 

The LOTT Alliance's Budd Inlet Treatment Plant (BITP) is a regional facility serving 
portions of the cities of Lacey, Olympia, Tumwater, and Thurston County. The Budd Inlet 
secondary treatment facility was largely completed and on-line in August of 1982. Prior 
to that time a primary treatment facility served the area. The Budd Inlet facility currently 
provides advanced treatment for nitrogen removal. The BITP also treats a portion of the 
effluent to Class A Reclaimed Water. The LOTT Alliance system also includes a Class A 
Reclaimed Water Satellite Treatment plant that is covered by permit ST 6206. More of 
these satellite plants may be added to the system in the future. 

The previous permit was issued in August 2011. LOTT has maintained good compliance 
with this permit. The BITP is an EPA major facility. LOTT maintains an approved 
pretreatment program. 

Collection System Status 

Each jurisdiction is responsible for their respective collection systems. Several major 
interceptors are identified as LOTT facilities and are owned and maintained by LOTT. As 
a part of the collection system planning process, each jurisdiction produces their own 
general sewer plans. 

Thurston County currently has no collection lines that discharge into the LOTT sewer 
system. The city of Lacey is served primarily by a conventional collection system 
including 15 pump stations, over 309,500 linear feet of gravity flow sewer lines serving 
approximately 12 square miles. Portions of the Lacey sewer system have been designated 
to be served by Septic Tank Effluent Pumping (STEP) systems. The city of Tumwater is 
served by a conventional sewer system including over 223,894 feet of gravity sewer lines 
serving approximately 8 square miles. It also includes 15 wastewater pumping stations. 
The city of Olympia is served primarily by a conventional sewer system and some STEP 
systems serving a total of approximately 18 square miles. The system consists of over 
698,212 feet of sewer pipe. The system has 51 lift stations. The system is primarily a 
separate sewer system; however, approximately 600 acres of the downtown area is served 
by a combined sewer system. 

Since the downtown area within the city of Olympia is served by a combined sewer system, 
during major storm events the potential exists for a raw sewage overflow. A Combined 
Sewer Overflow (CSO) event occurs at the treatment plant when the equalization basins 
are full and the influent pumps are at capacity. Wastewater is directly discharged to the 
Fiddlehead outfall. LOTT has experienced only two CSO events since April 1991. 

LOTT and the cities are working to control inflow and infiltration into the system. Basins 
are monitored for flow on a rotating basis. Repairs are made as needed. The system has a 
variety of commercial and small industrial dischargers into the system. 

4 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NPDES PERMIT WA0037061 

3/10/17 

Treatment Processes 

You can find basic information describing wastewater treatment processes included in a 
booklet at the Water Environment Federation website at: 
http://www.wef.org/publicinformation/ default.aspx. 

The headworks of the Budd Inlet facility consists of four mechanically cleaned bar screens, 
two aerated grit removal channels, and five equalization basins (2.25 million gallons) used 
for storage during storm events. The plant has new (2013) primary clarifiers consisting of 
four basins. The primary systems have air scrubbers for odor control. Covered activated 
sludge basins provide secondary treatment. The biological nutrient removal system uses 
the four-stage Bardenpho process to remove nitrogen. The four-stage Bardenpho process 
includes alternating anoxic and aerobic basins in series which allows the aerobic and anoxic 
microbiological processes to occur. Ammonia and nitrate/nitrite forms of nitrogen are 
converted to nitrogen gas. The process requires a very high internal recycle ratio 
( approximately 4: 1) for the process to work. The process consists of the first anoxic basin, 
the first aeration basin, the second anoxic basin and the second aeration basin. When the 
biological nitrogen removal process is not in operation, the first and second anoxic basins 
and the second aeration basin are bypassed. Clarification is provided by four secondary 
clarifiers. Secondary effluent is disinfected with an Ultraviolet (UV) system. 

Some of the secondary effluent is directed to the reclaimed water system to produce class 
A reuse water. The reclaimed water facility at the Budd Inlet treatment plant is designed to 
have a firm capacity of 700 gallons per minute (about 1 MGD) with a peak capacity of 
approximately 1000 gpm (1.5 MGD). The reclaimed water facility is within the footprint 
of the Budd Inlet plant. The facility completed construction and was brought on-line in 
2004. 

The reclaimed water facility has continuous back wash counter current up flow filters. 
Polymer can be added to the water prior to filtration. Sodium hypochlorite solution is used 
for supplementary disinfection and residual control after the filtration. After the 
disinfection contact basins, the reclaimed water discharges to a 140,000 gallon clear well 
that supplies the distribution pumps, sending the Reclaimed Water into the conveyance 
system to reuse locations. Filter backwash is returned to the plant influent for treatment. 

LOTT is starting design on the Process Improvements project that will change the 
biological nutrient removal system. The process will be optimized and reconfigured to 
replace aging equipment, reduce required energy, increase process reliability, and provide 
greater control and flexibility. Ecology has provided a $2,010,000 FY 2017 State 
Revolving Fund (SRF) Loan to help fund this design project. 

Solid Wastes/Residual Solids 

The treatment facilities remove solids during the treatment of the wastewater at the 
headworks (grit and screenings), and at the primary and secondary clarifiers, in addition to 
incidental solids (rags, scum, and other debris) removed as part of the routine maintenance 
of the equipment. LOTT drains grit, rags, scum, and screenings and disposes this solid 
waste at the Thurston County Waste and Recovery Center. Solids removed from the 
primary and secondary clarifiers are treated by dissolved air flotation, anaerobic digestion, 

5 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NPDES PERMIT WA0037061 

B. 

and centrifuge dewatering. The solids are beneficially used and land applied. This facility 
has met the solid waste requirements for screening, as required by WAC 173-308-205. 

Discharge Outfall 

Treated and disinfected effluent is discharged from the Budd Inlet facility into Budd Inlet. 
Effluent is discharged via the north outfall line (Outfall 001), except in emergencies when 
the Fiddlehead outfall (Outfall 002) is used. Outfall 001 is a 48-inch line that extends 953 
feet off of the shoreline with a 250-foot diffuser section with 55 ports. The 4.625-inch 
diameter ports are spaced 4.5 feet apart on center. Outfall 002 is a 48-inch open-ended 
pipe located at the Fiddlehead Marina. The North line is capable of handling 65 MGD at 
mean higher high water. Any excess flows are discharged via the 48-inch Fiddlehead line. 
The Fiddlehead discharge events occur infrequently when Olympia experiences its heaviest 
rainfall events. 

Description of the Receiving Water 

LOTT Clean Water Alliance discharges to Budd Inlet. Other nearby point source outfalls include 
Tamoshan, Seashore Villa, and Boston Harbor wastewater treatment plants. Significant nearby 
non-point sources of pollutants include stormwater. Section IIIE of this fact sheet describes any 
receiving waterbody impairments. 

The ambient background data used for this permit includes the following from an Ecology long
term marine water quality station (BUD005): 

Table 2 - Ambient Background Data 

Parameter Value Used 

Temperature (highest annual 1-DADMax) 19.3° C 

pH (Maximum/ Minimum) 8.6 I 7 .2 Standard Units 

Dissolved Oxygen 8.5 mg/L 

Salinity 28.3 psu 

Density 21.2 sigma t 

C. Wastewater Influent Characterization 

3/10/17 

LOTT Clean Water Alliance reported the concentration of influent pollutants in discharge 
monitoring reports. The influent wastewater is characterized as follows: 

Parameter Units Average Value Maximum Value 

5-Day Biochemical Oxygen 
mg/L 265 620 

Demand (BODs) 

BODs lbs/day 24,816 56,770 

Total Suspended Solids 
mg/L 296 780 

(TSS) 

6 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NP DES PERMIT WA0037061 

Parameter Units 

TSS lbs/day 

Total Ammonia mg/L 

Total Ammonia lbs/day 

Total Nitrate+ Nitrite mg/L 

TKN mg/L 

pH Standard Units 

Flow MGD 

D. Wastewater Effluent Characterization 

Average Value Maximum Value 

24,324 73,940 

25.6 41.9 

2,395 4,286 

2.0 4.3 

39.7 65.1 

6.7 (Min) 8.5 

11.81 38.12 

LOTT Clean Water Alliance reported the concentration of pollutants in the discharge in the permit 
application and in discharge monitoring reports. The tabulated data represents the quality of the 
wastewater effluent discharged from October 2011 to September 2016. The wastewater effluent at 
Outfall 001 is characterized as follows: 

Parameter Units Average Value Maximum Value 

SummerBOD5 mg/L 3.12 7.43 

SummerBOD5 lbs/day 225 646 

Spring/Fall BOD5 mg/L 3.88 17.76 

Spring/Fall BODs lbs/day 336 1677 

WinterBODs mg/L 5.16 25.4 

WinterBODs lbs/day 600 5770 

TSS mg/L 4.65 21.4 

TSS lbs/day 437 4769 

Summer Total Ammonia mg/L 0.44 9.97 

Winter Total Ammonia mg/L 3.33 21.5 

Summer Total Nitrate & 
mg/L 1.85 10 

Nitrite 

Winter Total Nitrate & 
mg/L 3.8 17.6 

Nitrite 

Total Kjeldahl Nitrogen 
mg/L 3.08 20.9 

(TKN) 

Summer Total Inorganic 
mg/L 2.13 4.1 

Nitrogen (TIN) 

Summer TIN lbs/day 156.15 298 

Spring/Fall TIN mg/L 2.47 7.22 

3/10/17 7 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NP DES PERMIT WA0037061 

Parameter Units 

Spring/Fall TIN lbs/day 

Total Zinc µg/L 

Total Copper µg/L 

Total Lead µg/L 

Total Nickel µg/L 

Flow MGD 

Temperature oc 
Dissolved Oxygen mg/L 

Turbidity NTU 

Parameter Units 

Fecal Coliforms #/100 mL 

Parameter Units 

pH Standard Units 

Average Value 

221.13 

51.56 

17.87 

0.49 

1.55 

10.66 

17.4 

7.54 

1.9 

Maximum 
Monthly 

Geometric 
Mean 

12 

Minimum Value 

6.4 

The reclaimed water at Outfall 005 is characterized as follows: 

Parameter Units Average Value 

Flow MGD 0.52 

Turbidity NTU 0.27 

Dissolved Oxygen mg/L 9.34 

Temperature oc 17.5 

Total Coliforms #/l00ml 1 

Total Nitrate mg/L 2.44 

Parameter Units 
Minimum 

Value 

pH standard units 6.6 

Total Residual Chlorine mg/L 0.6 

E. Summary of Compliance with Previous Permit Issued 

Maximum Value 

763 

226 

96.1 

2.16 

9.0 

35.62 

23.1 

9.0 

13.8 

Maximum 
Weekly 

Geometric Mean 

39 

Maximum Value 

7.9 

Maximum Value 

1.27 

4.01 

10.4 

23.5 

200 

6.78 

Maximum Value 

8.2 

2.1 

The previous permit placed effluent limits on BODs, TSS, Fecal Coliform Bacteria, pH, TIN, 
Ammonia, Turbidity, Nitrate, and Total Coliform. 

3/10/17 8 



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE 
BUDD INLET WASTEWATER TREATMENT PLANT 
NP DES PERMIT WA0037061 

3/10/17 

LOTT Clean Water Alliance has mostly complied with the effluent limits and permit conditions 
throughout the duration of the permit issued on August 26, 2011. Ecology assessed compliance 
based on its review of the facility's information in the Ecology Permitting and Reporting 
Information System (PARIS), Discharge Monitoring Reports (DMRs ), and on inspections. 

The following table summarizes the violations and permit triggers that occurred during the permit 
term. Permit triggers are not violations but rather when triggered require the permit holder to take 
an action defined in the permit. 

Begin Date Outfall Parameter 
Statistical 

Units Value Limit 
Base 

11/1/11 005 Total Coliforms Maximum #/100 mL 23.8 23 

3/1/12 005 Total Coliforms Maximum #/100 mL 65.9 23 

9/1/12 001 TIN Average mg/L 4.1 3 

9/1/12 001 TIN Average lbs/day 298 288 

9/1/13 001 TIN Average mg/L 3.02 3 

9/1/13 005 Total Coliforms Maximum #/100 mL 69.7 23 

10/1/13 005 Total Coliforms Maximum #/100 mL 40.6 23 

12/1/13 005 Total Coliforms Maximum #/100 mL 56 23 

1/1/14 005 Total Coliforms Maximum #/100 mL 45.3 23 

4/1/14 001 BODs 
Weekly 

lbs/day 1677 1350 
Average 

4/1/14 001 BODs 
Weekly 

mg/L 17.76 12 
Average 

4/1/14 001 BODs Average lbs/day 1145 900 

4/1/14 001 BODs Average mg/L 12.22 8 

4/1/14 001 TIN Average lbs/day 763 338 

4/1/14 001 TIN Average mg/L 7.22 3 

7/1/14 005 Total Coliforms Maximum #/100 mL 45.3 23 